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1. Effective Isotropic Radiated Power
1.1. Test Results @ Antl (Antenna Gain=-2.48dBi)

SCS Bandwidth | Channel Modulation Inner—lRB_&zndUI::ZC_ilE;i:Ltt (dBm)mner_Fu” M"Z(BE:)RP I(:jlé::; Verdict
30KHz 20MHz LCH DFT-Pi2BPSK 23.25 23.41 23.33 20.93 33.00 Pass
30KHz 20MHz LCH DFT-QPSK 23.16 23.35 23.43 20.95 33.00 Pass
30KHz 20MHz LCH DFT-16QAM 22.92 23.00 23.06 20.58 33.00 Pass
30KHz 20MHz LCH DFT-64QAM 21.46 21.63 21.55 19.15 33.00 Pass
30KHz 20MHz LCH DFT-256QAM 19.43 19.47 19.46 16.99 33.00 Pass
30KHz 20MHz LCH CP-QPSK 22.46 22.46 22.53 20.05 33.00 Pass
30KHz 20MHz MCH DFT-Pi2BPSK 23.61 23.75 23.63 21.27 33.00 Pass
30KHz 20MHz MCH DFT-QPSK 23.56 23.76 23.62 21.28 33.00 Pass
30KHz 20MHz MCH DFT-16QAM 23.30 23.43 23.33 20.95 33.00 Pass
30KHz 20MHz MCH DFT-64QAM 21.87 22.01 21.73 19.53 33.00 Pass
30KHz 20MHz MCH DFT-256QAM 19.77 19.95 19.75 17.47 33.00 Pass
30KHz 20MHz MCH CP-QPSK 22.72 22.84 22.73 20.36 33.00 Pass
30KHz 20MHz HCH DFT-Pi2BPSK 23.44 23.50 23.56 21.08 33.00 Pass
30KHz 20MHz HCH DFT-QPSK 23.39 23.39 23.50 21.02 33.00 Pass
30KHz 20MHz HCH DFT-16QAM 23.12 23.09 23.15 20.67 33.00 Pass
30KHz 20MHz HCH DFT-64QAM 21.77 21.71 21.67 19.29 33.00 Pass
30KHz 20MHz HCH DFT-256QAM 19.57 19.55 19.63 17.15 33.00 Pass
30KHz 20MHz HCH CP-QPSK 22.49 22.49 22.59 20.11 33.00 Pass
30KHz 30MHz LCH DFT-Pi2BPSK 23.32 23.49 23.35 21.01 33.00 Pass
30KHz 30MHz LCH DFT-QPSK 23.29 23.45 23.39 20.97 33.00 Pass
30KHz 30MHz LCH DFT-16QAM 22.96 23.14 23.01 20.66 33.00 Pass
30KHz 30MHz LCH DFT-64QAM 21.43 21.61 21.49 19.13 33.00 Pass
30KHz 30MHz LCH DFT-256QAM 19.48 19.52 19.48 17.04 33.00 Pass
30KHz 30MHz LCH CP-QPSK 22.44 22.47 22.50 20.02 33.00 Pass
30KHz 30MHz MCH DFT-Pi2BPSK 23.55 23.81 23.62 21.33 33.00 Pass
30KHz 30MHz MCH DFT-QPSK 23.57 23.83 23.66 21.35 33.00 Pass
30KHz 30MHz MCH DFT-16QAM 23.12 23.45 23.20 20.97 33.00 Pass
30KHz 30MHz MCH DFT-64QAM 21.81 22.20 21.68 19.72 33.00 Pass
30KHz 30MHz MCH DFT-256QAM 19.59 19.98 19.72 17.50 33.00 Pass
30KHz 30MHz MCH CP-QPSK 22.64 22.90 22.68 20.42 33.00 Pass
30KHz 30MHz HCH DFT-Pi2BPSK 23.34 23.53 23.49 21.05 33.00 Pass
30KHz 30MHz HCH DFT-QPSK 23.35 23.44 23.54 21.06 33.00 Pass
30KHz 30MHz HCH DFT-16QAM 23.05 23.20 23.05 20.72 33.00 Pass
30KHz 30MHz HCH DFT-64QAM 21.58 21.79 21.59 19.31 33.00 Pass
30KHz 30MHz HCH DFT-256QAM 19.46 19.63 19.62 17.15 33.00 Pass
30KHz 30MHz HCH CP-QPSK 22.49 22.72 22.57 20.24 33.00 Pass
30KHz 40MHz LCH DFT-Pi2BPSK 23.36 23.48 23.40 21.00 33.00 Pass
30KHz 40MHz LCH DFT-QPSK 23.34 23.46 23.43 20.98 33.00 Pass
30KHz 40MHz LCH DFT-16QAM 22.97 23.06 22.99 20.58 33.00 Pass
30KHz 40MHz LCH DFT-64QAM 21.58 21.85 21.52 19.37 33.00 Pass
30KHz 40MHz LCH DFT-256QAM 19.49 19.66 19.56 17.18 33.00 Pass
30KHz 40MHz LCH CP-QPSK 22.43 22.49 22.52 20.04 33.00 Pass
30KHz 40MHz MCH DFT-Pi2BPSK 23.61 23.91 23.67 21.43 33.00 Pass
30KHz 40MHz MCH DFT-QPSK 23.60 23.89 23.69 21.41 33.00 Pass
30KHz 40MHz MCH DFT-16QAM 23.36 23.58 23.27 21.10 33.00 Pass
30KHz 40MHz MCH DFT-64QAM 21.94 22.30 21.70 19.82 33.00 Pass
30KHz 40MHz MCH DFT-256QAM 19.86 20.12 19.80 17.64 33.00 Pass
30KHz 40MHz MCH CP-QPSK 22.72 23.06 22.78 20.58 33.00 Pass
30KHz 40MHz HCH DFT-Pi2BPSK 23.52 23.61 23.57 21.13 33.00 Pass
30KHz 40MHz HCH DFT-QPSK 23.49 23.52 23.54 21.06 33.00 Pass
30KHz 40MHz HCH DFT-16QAM 23.21 23.18 23.20 20.73 33.00 Pass
30KHz 40MHz HCH DFT-64QAM 21.74 21.79 21.59 19.31 33.00 Pass
30KHz 40MHz HCH DFT-256QAM 19.73 19.73 19.75 17.27 33.00 Pass
30KHz 40MHz HCH CP-QPSK 22.64 22.66 22.71 20.23 33.00 Pass
30KHz 50MHz LCH DFT-Pi2BPSK 23.22 23.50 23.72 21.24 33.00 Pass
30KHz 50MHz LCH DFT-QPSK 23.27 23.50 23.69 21.21 33.00 Pass
30KHz 50MHz LCH DFT-16QAM 22.85 23.09 23.29 20.81 33.00 Pass
30KHz 50MHz LCH DFT-64QAM 21.49 21.73 21.82 19.34 33.00 Pass

FCC RF Test Report 3/40 LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7011

30KHz 50MHz LCH DFT-256QAM 19.45 19.61 19.82 17.34 33.00 Pass
30KHz 50MHz LCH CP-QPSK 22.35 22.69 22.78 20.30 33.00 Pass
30KHz 50MHz MCH DFT-Pi2BPSK 23.56 23.84 23.75 21.36 33.00 Pass
30KHz 50MHz MCH DFT-QPSK 23.49 23.85 23.75 21.37 33.00 Pass
30KHz 50MHz MCH DFT-16QAM 23.15 23.48 23.33 21.00 33.00 Pass
30KHz 50MHz MCH DFT-64QAM 21.83 22.10 21.84 19.62 33.00 Pass
30KHz 50MHz MCH DFT-256QAM 19.62 19.97 19.84 17.49 33.00 Pass
30KHz 50MHz MCH CP-QPSK 22.65 23.04 22.85 20.56 33.00 Pass
30KHz 50MHz HCH DFT-Pi2BPSK 23.51 23.54 23.43 21.06 33.00 Pass
30KHz 50MHz HCH DFT-QPSK 23.46 23.54 23.40 21.06 33.00 Pass
30KHz 50MHz HCH DFT-16QAM 23.07 23.30 23.02 20.82 33.00 Pass
30KHz 50MHz HCH DFT-64QAM 21.75 21.85 21.62 19.37 33.00 Pass
30KHz 50MHz HCH DFT-256QAM 19.64 19.70 19.57 17.22 33.00 Pass
30KHz 50MHz HCH CP-QPSK 22.71 22.69 22.51 20.23 33.00 Pass
30KHz 60MHz LCH DFT-Pi2BPSK 23.19 23.51 23.73 21.25 33.00 Pass
30KHz 60MHz LCH DFT-QPSK 23.10 23.51 23.81 21.33 33.00 Pass
30KHz 60MHz LCH DFT-16QAM 22.91 23.16 23.40 20.92 33.00 Pass
30KHz 60MHz LCH DFT-64QAM 21.48 21.66 21.91 19.43 33.00 Pass
30KHz 60MHz LCH DFT-256QAM 19.36 19.56 19.93 17.45 33.00 Pass
30KHz 60MHz LCH CP-QPSK 22.36 22.53 22.86 20.38 33.00 Pass
30KHz 60MHz MCH DFT-Pi2BPSK 23.48 23.86 23.76 21.38 33.00 Pass
30KHz 60MHz MCH DFT-QPSK 23.42 23.77 23.72 21.29 33.00 Pass
30KHz 60MHz MCH DFT-16QAM 23.06 23.42 23.38 20.94 33.00 Pass
30KHz 60MHz MCH DFT-64QAM 21.67 22.09 21.83 19.61 33.00 Pass
30KHz 60MHz MCH DFT-256QAM 19.61 20.00 19.91 17.52 33.00 Pass
30KHz 60MHz MCH CP-QPSK 22.53 22.88 22.88 20.40 33.00 Pass
30KHz 60MHz HCH DFT-Pi2BPSK 23.48 23.47 23.51 21.03 33.00 Pass
30KHz 60MHz HCH DFT-QPSK 23.44 23.44 23.48 21.00 33.00 Pass
30KHz 60MHz HCH DFT-16QAM 23.15 23.07 23.13 20.67 33.00 Pass
30KHz 60MHz HCH DFT-64QAM 21.74 21.64 21.59 19.26 33.00 Pass
30KHz 60MHz HCH DFT-256QAM 19.60 19.67 19.59 17.19 33.00 Pass
30KHz 60MHz HCH CP-QPSK 22.49 22.62 22.60 20.14 33.00 Pass
30KHz 70MHz LCH DFT-Pi2BPSK 23.15 23.36 23.25 20.88 33.00 Pass
30KHz 70MHz LCH DFT-QPSK 23.17 23.34 23.30 20.86 33.00 Pass
30KHz 70MHz LCH DFT-16QAM 22.84 23.08 22.92 20.60 33.00 Pass
30KHz 70MHz LCH DFT-64QAM 21.42 21.58 21.38 19.10 33.00 Pass
30KHz 70MHz LCH DFT-256QAM 19.29 19.43 19.42 16.95 33.00 Pass
30KHz 70MHz LCH CP-QPSK 22.39 22.54 22.35 20.06 33.00 Pass
30KHz 70MHz MCH DFT-Pi2BPSK 23.28 23.80 23.51 21.32 33.00 Pass
30KHz 70MHz MCH DFT-QPSK 23.32 23.73 23.57 21.25 33.00 Pass
30KHz 70MHz MCH DFT-16QAM 22.95 23.37 23.13 20.89 33.00 Pass
30KHz 70MHz MCH DFT-64QAM 21.52 21.94 21.68 19.46 33.00 Pass
30KHz 70MHz MCH DFT-256QAM 19.42 19.77 19.65 17.29 33.00 Pass
30KHz 70MHz MCH CP-QPSK 22.41 22.97 22.64 20.49 33.00 Pass
30KHz 70MHz HCH DFT-Pi2BPSK 23.44 23.46 23.42 20.98 33.00 Pass
30KHz 70MHz HCH DFT-QPSK 23.42 23.41 23.42 20.94 33.00 Pass
30KHz 70MHz HCH DFT-16QAM 23.16 23.12 23.01 20.68 33.00 Pass
30KHz 70MHz HCH DFT-64QAM 21.68 21.66 2151 19.20 33.00 Pass
30KHz 70MHz HCH DFT-256QAM 19.53 19.49 19.54 17.06 33.00 Pass
30KHz 70MHz HCH CP-QPSK 22.52 22.61 22.53 20.13 33.00 Pass
30KHz 80MHz LCH DFT-Pi2BPSK 23.10 23.45 23.28 20.97 33.00 Pass
30KHz 80MHz LCH DFT-QPSK 23.12 23.38 23.27 20.90 33.00 Pass
30KHz 80MHz LCH DFT-16QAM 22.84 23.16 22.89 20.68 33.00 Pass
30KHz 80MHz LCH DFT-64QAM 21.35 21.72 21.37 19.24 33.00 Pass
30KHz 80MHz LCH DFT-256QAM 19.22 19.61 19.37 17.13 33.00 Pass
30KHz 80MHz LCH CP-QPSK 22.19 22.55 22.33 20.07 33.00 Pass
30KHz 80MHz MCH DFT-Pi2BPSK 23.24 23.78 23.59 21.30 33.00 Pass
30KHz 80MHz MCH DFT-QPSK 23.24 23.71 23.58 21.23 33.00 Pass
30KHz 80MHz MCH DFT-16QAM 22.91 23.41 23.15 20.93 33.00 Pass
30KHz 80MHz MCH DFT-64QAM 21.45 22.02 21.65 19.54 33.00 Pass
30KHz 80MHz MCH DFT-256QAM 19.43 19.91 19.65 17.43 33.00 Pass
30KHz 80MHz MCH CP-QPSK 22.44 22.87 22.67 20.39 33.00 Pass
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30KHz 80MHz HCH DFT-Pi2BPSK 23.33 23.54 23.50 21.06 33.00 Pass
30KHz 80MHz HCH DFT-QPSK 23.27 23.56 23.46 21.08 33.00 Pass
30KHz 80MHz HCH DFT-16QAM 23.08 23.12 23.13 20.65 33.00 Pass
30KHz 80MHz HCH DFT-64QAM 21.58 21.76 21.56 19.28 33.00 Pass
30KHz 80MHz HCH DFT-256QAM 19.48 19.63 19.65 17.17 33.00 Pass
30KHz 80MHz HCH CP-QPSK 22.55 22.59 22.58 20.11 33.00 Pass
30KHz 90MHz LCH DFT-Pi2BPSK 23.16 23.62 23.33 21.14 33.00 Pass
30KHz 90MHz LCH DFT-QPSK 23.10 23.59 23.31 21.11 33.00 Pass
30KHz 90MHz LCH DFT-16QAM 22.82 23.25 22.95 20.77 33.00 Pass
30KHz 90MHz LCH DFT-64QAM 21.38 21.89 21.41 19.41 33.00 Pass
30KHz 90MHz LCH DFT-256QAM 19.37 19.72 19.41 17.24 33.00 Pass
30KHz 90MHz LCH CP-QPSK 22.37 22.66 22.42 20.18 33.00 Pass
30KHz 90MHz MCH DFT-Pi2BPSK 23.18 23.87 23.58 21.39 33.00 Pass
30KHz 90MHz MCH DFT-QPSK 23.14 23.81 23.58 21.33 33.00 Pass
30KHz 90MHz MCH DFT-16QAM 22.85 23.57 23.17 21.09 33.00 Pass
30KHz 90MHz MCH DFT-64QAM 21.44 22.07 21.68 19.59 33.00 Pass
30KHz 90MHz MCH DFT-256QAM 19.26 20.00 19.69 17.52 33.00 Pass
30KHz 90MHz MCH CP-QPSK 22.31 23.04 22.67 20.56 33.00 Pass
30KHz 90MHz HCH DFT-Pi2BPSK 23.28 23.59 23.54 21.11 33.00 Pass
30KHz 90MHz HCH DFT-QPSK 23.21 23.61 23.52 21.13 33.00 Pass
30KHz 90MHz HCH DFT-16QAM 22.93 23.28 23.19 20.80 33.00 Pass
30KHz 90MHz HCH DFT-64QAM 21.49 21.79 21.61 19.31 33.00 Pass
30KHz 90MHz HCH DFT-256QAM 19.39 19.69 19.62 17.21 33.00 Pass
30KHz 90MHz HCH CP-QPSK 22.40 22.76 22.62 20.28 33.00 Pass
30KHz 100MHz LCH DFT-Pi2BPSK 23.12 23.67 23.32 21.19 33.00 Pass
30KHz 100MHz LCH DFT-QPSK 23.10 23.58 23.26 21.10 33.00 Pass
30KHz 100MHz LCH DFT-16QAM 22.81 23.28 22.90 20.80 33.00 Pass
30KHz 100MHz LCH DFT-64QAM 21.35 21.86 21.44 19.38 33.00 Pass
30KHz 100MHz LCH DFT-256QAM 19.29 19.79 19.39 17.31 33.00 Pass
30KHz 100MHz LCH CP-QPSK 22.20 22.79 22.35 20.31 33.00 Pass
30KHz 100MHz MCH DFT-Pi2BPSK 23.18 23.84 23.58 21.36 33.00 Pass
30KHz 100MHz MCH DFT-QPSK 23.16 23.86 23.57 21.38 33.00 Pass
30KHz 100MHz MCH DFT-16QAM 22.83 23.55 23.20 21.07 33.00 Pass
30KHz 100MHz MCH DFT-64QAM 21.35 22.08 21.66 19.60 33.00 Pass
30KHz 100MHz MCH DFT-256QAM 19.31 20.05 19.71 17.57 33.00 Pass
30KHz 100MHz MCH CP-QPSK 22.26 23.06 22.65 20.58 33.00 Pass
30KHz 100MHz HCH DFT-Pi2BPSK 23.27 23.65 23.53 21.17 33.00 Pass
30KHz 100MHz HCH DFT-QPSK 23.25 23.57 23.49 21.09 33.00 Pass
30KHz 100MHz HCH DFT-16QAM 22.93 23.29 23.07 20.81 33.00 Pass
30KHz 100MHz HCH DFT-64QAM 21.41 21.76 21.61 19.28 33.00 Pass
30KHz 100MHz HCH DFT-256QAM 19.41 19.72 19.58 17.24 33.00 Pass
30KHz 100MHz HCH CP-QPSK 22.33 22.71 22.67 20.23 33.00 Pass
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2. Peak-to-Average Ratio
2.1. Test Results

] . Result (dB) Limit ;
SCS Bandwidth Channel Modulation DFT-PI2BPSK DET-OPSK (B) Verdict
30KHz 100MHz LCH Outer_Full 8.67 8.01 13.00 Pass
30KHz 100MHz MCH Outer_Full 8.98 8.15 13.00 Pass
30KHz 100MHz HCH Outer_Full 8.57 8.32 13.00 Pass

2.2. Test Plots
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3. Modulation Characteristics
3.1. Test Plots

DC_66A_n41A / 30KHz / 100MHz

MCH / DFT-Pi2BPSK / Outer_Full MCH / DFT-QPSK / Outer_Full
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MCH / CP-64QAM / O Full

MCH / CP-256QAM / Outer_Full
- @

Intentionally Blank
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4. 99% Occupied Bandwidth & 26dB Emission Bandwidth
4.1. Test Results

SCS Bandwidth Modulation RB Config BZ?\?W?gtchu?l\l/le:z) Bi\?\d d?/vliEdTrI\S(T\;l?-lnz) Verdict
30KHz 20MHz DFT-Pi2BPSK Outer_Full 17.90 19.44 Pass
30KHz 20MHz DFT-QPSK Outer_Full 17.82 19.40 Pass
30KHz 20MHz CP-QPSK Outer_Full 18.22 19.76 Pass
30KHz 20MHz CP-16QAM Outer_Full 18.22 19.60 Pass
30KHz 20MHz CP-64QAM Outer_Full 18.22 19.60 Pass
30KHz 20MHz CP-256QAM Outer_Full 18.22 19.80 Pass
30KHz 30MHz DFT-Pi2BPSK Outer_Full 26.85 28.62 Pass
30KHz 30MHz DFT-QPSK Outer_Full 26.85 28.80 Pass
30KHz 30MHz CP-QPSK Outer_Full 27.81 29.82 Pass
30KHz 30MHz CP-16QAM Outer_Full 27.87 29.70 Pass
30KHz 30MHz CP-64QAM Outer_Full 27.87 29.94 Pass
30KHz 30MHz CP-256QAM Outer_Full 27.81 29.52 Pass
30KHz 40MHz DFT-Pi2BPSK Outer_Full 35.64 37.68 Pass
30KHz 40MHz DFT-QPSK Outer_Full 35.80 37.92 Pass
30KHz 40MHz CP-QPSK Outer_Full 37.88 40.08 Pass
30KHz 40MHz CP-16QAM Outer_Full 37.80 40.00 Pass
30KHz 40MHz CP-64QAM Outer_Full 37.88 40.00 Pass
30KHz 40MHz CP-256QAM Outer_Full 37.88 40.16 Pass
30KHz 50MHz DFT-Pi2BPSK Outer_Full 45.75 48.10 Pass
30KHz 50MHz DFT-QPSK Outer_Full 45.55 47.90 Pass
30KHz 50MHz CP-QPSK Outer_Full 47.35 49.70 Pass
30KHz 50MHz CP-16QAM Outer_Full 47.45 49.80 Pass
30KHz 50MHz CP-64QAM Outer_Full 47.55 49.80 Pass
30KHz 50MHz CP-256QAM Outer_Full 47.55 49.70 Pass
30KHz 60MHz DFT-Pi2BPSK Outer_Full 57.66 60.24 Pass
30KHz 60MHz DFT-QPSK Outer_Full 57.90 60.48 Pass
30KHz 60MHz CP-QPSK Outer_Full 57.66 60.12 Pass
30KHz 60MHz CP-16QAM Outer_Full 57.78 60.24 Pass
30KHz 60MHz CP-64QAM Outer_Full 57.78 60.24 Pass
30KHz 60MHz CP-256QAM Outer_Full 57.78 60.00 Pass
30KHz 70MHz DFT-Pi2BPSK Outer_Full 64.20 66.50 Pass
30KHz 70MHz DFT-QPSK Outer_Full 64.20 66.50 Pass
30KHz 70MHz CP-QPSK Outer_Full 67.55 70.14 Pass
30KHz 70MHz CP-16QAM Outer_Full 67.55 70.00 Pass
30KHz 70MHz CP-64QAM Outer_Full 67.55 70.00 Pass
30KHz 70MHz CP-256QAM Outer_Full 67.41 69.72 Pass
30KHz 80MHz DFT-Pi2BPSK Outer_Full 76.88 80.48 Pass
30KHz 80MHz DFT-QPSK Outer_Full 76.88 80.16 Pass
30KHz 80MHz CP-QPSK Outer_Full 77.52 80.80 Pass
30KHz 80MHz CP-16QAM Outer_Full 77.36 80.48 Pass
30KHz 80MHz CP-64QAM Outer_Full 77.52 80.80 Pass
30KHz 80MHz CP-256QAM Outer_Full 77.52 80.64 Pass
30KHz 90MHz DFT-Pi2BPSK Outer_Full 86.49 89.82 Pass
30KHz 90MHz DFT-QPSK Outer_Full 86.67 90.18 Pass
30KHz 90MHz CP-QPSK Outer_Full 87.21 90.72 Pass
30KHz 90MHz CP-16QAM Outer_Full 87.21 90.54 Pass
30KHz 90MHz CP-64QAM Outer_Full 87.21 91.08 Pass
30KHz 90MHz CP-256QAM Outer_Full 87.39 90.54 Pass
30KHz 100MHz DFT-Pi2BPSK Outer_Full 96.30 99.60 Pass
30KHz 100MHz DFT-QPSK Outer_Full 96.30 100.00 Pass
30KHz 100MHz CP-QPSK Outer_Full 97.30 101.00 Pass
30KHz 100MHz CP-16QAM Outer_Full 97.30 100.60 Pass
30KHz 100MHz CP-64QAM Outer_Full 97.30 101.00 Pass
30KHz 100MHz CP-256QAM Outer_Full 97.30 100.80 Pass
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

4.2. Test Plots

DC_66A_n41A / 30KHz / 20MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum Spectrum ]
Rof Laval 30.00 cem  Offsnt 595 08w RBW 200 kHz Rof Loval 73,45 0em  Offsnt 545 08 = REW Rz
S0 ms & YBW 500 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1004100
[@1F) Max
T Mi1] 9.12 dim| | Mi[1] B.25 dim|
20 dom 26005420 GHz| 20 dam 2.5997030 GHz}
OccBw 17.902097902 MHz Oce Bw g 17822177822 MHz|
10 dBm M2 1 16,63 dim| 0 dBm 1201 T2 16,51 dim|
= = I T —" L R, S
B T A 2,5830700 GHz - " L 2.5820500 GHz|
o an ! I'|
-10 g8 ! | 10 &
=3 Zodem—- ! ¥ ¥
20 d8m T
4 3
p 30 g8 r
-
LA RE a2 T ST VT TR TR L SERIE PR
40 gBm 40 d8m
-50 ¢8m: e T T
60 gBm: 40 dom
-
GF 250790 GHz 1001 prs Span 40.0 MHz GF 2.60299 GHz 1001 pts Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 2. 60 9.12 g8 My 1 2.509783 Ghz m
T 1 454 dBm Occ Bw 17.502097902 MHz TL 1 Occ Bw 17.822177828 MHZ
T2 1 2.6017412 GHz 4.56 dBm T2 1 2.6017013 GHz 4.72 d8m
Mz 1 2.58307 Ghz -16.63 dam Mz 1 2.58295 Ghz -16.51 d8m
M2 1 2.60281 GHz 1647 d8m 1 M2 1 2,60238 GHz =17.74 dBm ]

Cate: 25.APR 2024 17:41:31

Cate: 25.APR 2024 17.41:50

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 30.00 dem  OFset 545 0F w RBW 200 kHz Rof Loval 30.00 dem  OFset 545 08 = RBW 200 kHz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 5.88 dim| I Mi[1] 7.02 dibm)|
20 dom 2.5963470 GHz| 20 dorm 2.5900920 GHz|
Oce Bw 18,221776222 MHz Oce By 18,221778222 MHz|
10 d8m - Lraz[1] 19,14 dBm| 10 dam M2[1] 17.22 dbm|
I‘!"' | UPTR N AM,‘,'.,..,\_W«,_.J\; 2.5831100 GHz| L P 2.5832700 GHZ|
0 1 T 0 g8
-10 g . . -100 g .
# 20 EBm=—tL
30 g8 £ =30 diy 2
-H [ T e e BRAL R TR P S e Dldges it i)
-4 dam -4 dam
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 250790 GHz 1001 prs Span 40.0 MHz GF 2.60299 GHz 1001 prs Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | Yevolus | Function | Function Result |
My 1 5.6 dam My 7.0z dam
T 1 1.94 d8m Oce Bw 18.221778222 MHz T 1 18,2217
T2 1 2.17 dém T2 1
Mz 1 ~19.14 d8m Mz 1
Mz 1 19 57 dBm | Mz 1 |

Cate: 25.APR 2024 17:42.07

Cate: 25.APR 2024 174222

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

I I
Spectrum ] Spectrum ]
Rof Loval 30.00 cBm  ONSRE .45 08 = RBW 200 kHz Rof Loval 30.00 cBm  OFSRE 545 0F = RBW 200 kHz
p ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode aut p= ALt 40 dB - SWT S0 ms & VBW 500 kMz  Mode auto Sweep
SGL Count 1004100 SGL Count 1004100
TPk Max P Max
T ML) 6.30 dim| | MLl 2.51 dBm|
20 dem 2.5909840 GHz] 20 dom 2.5961070 GHz
Oce Bw 18.221778222 MHz Oce Bw 18221778222 MHz]
10 dam Mz[1]M1 ; 10.27 dim| 10 d8m _m2[1] 22.37 dbm|
nrhrrah i 2.5831500 GHz| Uy ™ 2.5831900 GHZ
0 i 2he ll‘ 0 8 " E
|
~10 dBm T ~10 dBm T + T
2 am— n\ 20 dBm—— \-‘,
I T I
Kb : i ST T TR e e
— T T ——
~40 dam Wit
50 gBm: 50 gem
-60 gBm’ 60 gem
GF 259299 GHz 1001 pts Span 40.0 MHz GF 2.50299 GHz 1001 pts Span 40.0 MHz
Marker | Marker |
Type | Ret | Tre | X-valun | y-value | Funetion | Function Result | Type | Rot | Tre | X-walus | y-value | Function | Function Result |
[ 1 E 6.30 cBm [ 1 2.596107 Ghz 2
T 1 1.46 dam Occ 8w 16,221778222 WHz T 1 2.5833791 GHz Occ Bw
Tz 1 2.6 dam Tz 1 26021000 GHz
mz 1 2.56315 Ghz -19.27 gBm mz 1 2.88319 GHz
M3 1 2.60278 GHz =19.11 dBm | M3 1 2.60295 GHz |

Cate: 25.APR 2024 17:42.37

Cate: 25.APR 2024 174255
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Report No.: TR-24ADRTCC7011

DC_66A_n41A / 30KHz / 30MHz

MCH / DFT-Pi2BPSK / Outer_Ful

MCH / DFT-QPSK / Outer_Full

=

Cate: 25.APR 2024 17:43:10

s s
Spectrum = Spectrum ]
Rof Loval 30.00 gem  OFset 545 0F w RBW 300 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1004100
(@17 Max
T LT} 7.4+ dbr| T ETEY] 7.36 dBm|
20 dom 2.5992040 GHz| 20 dam 26042590 GHz|
Oce Bw 26853146853 MHz OccBw 26853146853 MHz|
10 dBm :‘!}S‘] T2 17.52 dim)| 0 dBm A2[1] ik T2 17.20 dim|
PTTI SRER AP EE VR e e e e 2.5781700 GHz| o puutrarit ol b ddr et sl LR 2.5779900 GHz]
-10 g8 ! l | 10
ELECIES - L - UL
3 LY 30 d8m
-3 dam
a4 T ST P T TR
40 g 40 dam
50 gBm -50 gBm: T T
60 gBm: 40 dom
-
GF 250790 GHz 1001 prs Span 60.0 MHz GF 2.60299 GHz 1001 pts
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 2.509264 Ghz 744 dam My 1 0 7.36 dam
T 1 2.579024 Ghz 3.52 dam Oce Bw 26,853146853 MHZ T 1 Occ Bw
T2 1 2 8058771 GHz 4.B6 dam T2 1 3.76 dém
Mz 1 2.57817 Ghz -17.52 d&m Mz 1 -17.20 d8m
M2 1 2.60679 GHz =18.05 d8m M2 1 =18.27 d8m

Cate: 25.APR 2024 17.43.27

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s,
Spectrum

1

=

Cate: 25.APR 2024 17:43.41

—
Spectrum ]
Rof Loval 30.00 gem  OFset 545 0F w RBW 300 kHz Rof Laval 30.00 cem  Offs6t .45 08 = RBW 200 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] +.70 dim| I Mi[1] 4.77 dibm|
20 dom 2.6012020 GHz| 20 dorm 2.5941290 GHz|
Oce Bw 27.812187812 MHz Oce By 27.872127072 MHz|
10 d8m M2[ 1 20.03 dBm) 10 d8m M2[1] 10,91 dBm|
o RPRTTORN PP 2,5760500 GHz . . 2.5781700 GHz|
-10 g8 -10 g8m 4 -
LE
SdAm—ty, o 20 dAm—t, L ¥
=30 dBm - = =30 dam. A
P Al el ) s
-4 dam -4 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 250790 GHz 1001 prs Span 60.0 MHz GF 2.60299 GHz 1001 prs Span MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 202 Ghz 4.76 dom My 1 2.594120 GHz 4.77 dom
T 1 2.5790838 GHz 0.59 Oce Bw 27.812167812 MHZ T 1 2.579024 Gz 27.872121872 MHZ
T2 1 2 4043941 GHz .80 T2 1 2 4043961 GHz
Mz 1 2.57805 Ghz -20.03 Mz 1 7817 GHz
M2 1 BOTBT Gz =21.12 M2 1 2.60787 GHz

Cate: 25.APR 2024 17.43.56

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

=

Cate: 25.APR 2024 17:44:11

s s
Spectrum ] = Spectrum ]
Rof Loval 30.00 gem  OFset 545 0F w RBW 300 kHz Rof Laval 30.00 Gt D=6t 545 08 = REW Rz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} +.58 dBm| T ETEY] 1.70 dbrm|
20 dom 2.5057370 GHz| 20 dorm 2.6027600 GHz|
Oce Bw 27.872127872 MHz Oce By 27.812187812 MHz|
10 d8m . mzl1] 21.07 dBm| 10 d8m M2[1] 2147 dim|
T 2.5780500 GH 2.5762900 GH.
tine T ety ion ot sl odn ] ot
v 1
- Y - -10 g8 - . *
b2 1|
¥ - <20 ¢8m
L™ o1 1 ¥ 1
. o -.
S A 7 Yo
Ul g, ~ il
40 d8m O e L | o M e prtiibert
50 gBm 50 gam
-0 gBmy 40 gem
GF 250790 GHz 1001 prs Span 60.0 MHz GF 2.60299 GHz 1001 prs Span MHz
Marker | Marker |
Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 4.56 dam My 1 2.60276 Ghz 1.70 dam
T 1 -0.02 dam Oce Bw 27872127872 MHZ T 1 z 39 Ghz Occ Bw 27.812167812 MHZ
T2 1 -0.31 dam T2 1 2 4043961 GHz -2.26 dam
Mz 1 -21.02 dam Mz 1 2.57828 GHz -21.47 d8m
M2 1 2.60799 GHz =20 82 d8m M3 1 2.60781 GHz =24.15 dBm

Cate: 25.APR 2024 174426
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Report No.: TR-24ADRTCC7011

DC_66A_n41A / 30KHz / 40MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum = Spectrum ] =
Rof Loval 30.00 dem  OFset 545 0F w RBW 500 kA Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1004100
[@1F) Max
T LT} 9.33 dbm)| I ETEY] B.33 dbm)|
20 dom 26009020 GHz| 20 dam 2.5905840 GHz|
Qe Bw 85644355644 MHz wyOce Bw 35,804195804 MHz|
10 dBm < MpL1] T8 14,90 dhm| 0 dBm T 12[1 12 16,25 dim|
SRS P nwwfwwxv\*"*rul 2.5730700 GHz| - il s i ¥ 2.5730700 GHz
-10 g8 ! | 10 ,{ ‘[
1 1 S 1 1
20 cBm ~20 & T H
104 J 4
a0 d 20 d&m
b A AT b Pt A e T LT ——
40 g8 40 d8m
-50 ¢8m: e T T
-0 vBm €0 dim
-
GF 250790 GHz 1001 prs Span 0.0 MHz GF 2.60299 GHz 1001 pts Span 80.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | | v-value | Function | Function Result |
My 1 0 .33 dam My 1 Ghz .33 dam
T 1 2.57412689 4.10 dam Oce Bw 35.644355644 MHz T 1 Ghz Occ Bw 35,804195804 MHz
T2 1 2.6067732 GHz 4.35 dam T2 1 2 8058531 GHz 4.80 dam
Mz 1 2.57307 Ghz ~14.90 g8 Mz 1 2.57307 GHz -16.25 dam
M2 1 2.61078 Gz =12 60 d8m M2 1 2.61095 GHz =17 .45 dBm

Cate: 25.APR 2024 17:44:42

Cate: 25.APR 2024 17.44:58

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 30.00 dem  OFset 545 0F w RBW 500 kA Rof Loval 30.00 dem  OFset 545 08 = RBW 500 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 5,40 dim| I Mi[1] .46 dBm|
20 dom 2.6034600 GHz| 20 dorm 26026600 GHz|
Oce Bw 87,882117882 MHz Oce B 87.802197802 MHz|
10 d&m i Mz 16.79 divm| 10 d&m Mz 17,70 |
[P AR SRS PP . S 2.5729900 GHz| I L 2.5730700 GHz|
c o |
-10 g T . . -100 g .
3@ 01 -20.507 dBme=yr 2ioBm—D
At —— et 0 asdamis v =T T
-4 dam -401 g8
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 250790 GHz 1001 prs Span 0.0 MHz GF 2.60299 GHz 1001 prs Span 80.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valug | y-value | Funetion | Function Result | Type | Ret | Tre | ¥evolus | Function | Function Result |
My 1 2.80348 Ghz 5.45 dam My 1 .46 dam
T 1 2.5740488 GHz 2.90 dam Oce Bw 37,892117882 MHZ T 1 2.17 deém 37,802187802 MHz
T2 1 26119311 GHz 3.13 dém T2 1 2.05 dam
Mz 1 2.57295 Ghz ~16.75 dam Mz 1 -17.78 d&m
M2 1 61307 Gz =19.17 d8m M2 1 =19.16 dBm

Cate: 25.APR 2024 17:45:10

Cate: 25.APR 2024 17.45.22

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Loval 30.00 dem  OFset 545 0F w RBW 500 kA Rof Laval 30.00 Gt D=6t 545 08 = REW Rz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} +.86 dBm| T ETEY] 2.14 dbm)|
20 dom 26043390 GHz| 20 dorm 2.5050770 GHz|
Oce Bw 87,882117882 MHz Oce By 87.882117882 MHz|
10 d8m M2[1h11 19.02 dBm| 10 d8m M2[1] 23,27 dim|
2.5729900 G M1 2.5720900 G
o PR [P " 2.5720900 GHz| o Ix = 2.5729900 GHz
o o i
-10 g . . -100 g H . l .
L5
20 dAm—, - - -20 dBm Y
.30 gam. ]
P NS e TR e s s T T
-4 dam
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 250790 GHz 1001 prs Span 0.0 MHz GF 2.60299 GHz 1001 prs Span 80.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 2.604330 Ghz 4.86 dam My 1
T 1 2.5740468 GHz 1.23 dam Oce Bw 37,892117882 MHZ T 1 Occ Bw 37,892117882 MHZ
T2 1 26119311 GHz 2.3 dam T2 1
Mz 1 2.57295 Ghz -19.02 d&m Mz 1 2.57295 GHz
M2 1 2.61299 GHz =19.54 dBm M2 1 2.61318 GHz

Cate: 25.APR 2024 17:45:34

Cate: 25.APR 2024 17.45.47
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

DC_66A_n41A / 30KHz / 50MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

I3 I3
Spectrum = Spectrum ] =
Rof Loval 30.00 gem  Offset 545 08w RBW 500 kHz Rof Loval 25,45 dem  Offset .45 02 = RBW 500 kA2
S0ms & YBW 2 MHz Mode aut p= ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1004100
[@1F) Max
T LT} B.02 dBm| I ETEY] 7.94 dbrm|
20 dem 2.6095000 GHZ 20 dam 25742100 GHz|
056 By 45.754245754 MHz Occ Bw 554445554 MHz]
10 dBm - MR 1] T 17.42 dim)| 0 dBm 12011 16,70 dim|
M,-ﬁfw;‘mm’-wmmhavﬂﬁl 2,5680900 GHz - ) e gk 2,5681900 GHz]
-10 dBm . . -10d a3
0 dEm—" ! - - | T T
100 LI, pad
o W ML W i vy oV Eoer e re—
-40 ¢am
50 gBm: 50 dBm T T
60 gEm: SOEn
—
CF 2.69799 GHz 1001 prs Spa 0 MHz CF 2.59299 GHz 1001 pts sp MHz
Marker | Marker |
Type | Ret | Tre | X-valun | y-value | Funetion | Function Result | Type | Rot | Tre | Yovalue | Function | Function Result |
ML 1 .03 dBm ML 1 7.04 dBm
TL 1 4.77 dam Occ 8w 45, 754245754 MHz T 1 Occ Bw 45554445554 MHz
Tz 1 5.05 d8m Tz 1 3.42 dBm
Mz 1 2,56005 Ghz -17.42 ¢Bm Mz 1 2,56015 GHz -16.70 ¢8m
M3 1 2.61618 GHz =17.28 dBm M3 1 2.61605 Ghz =17.38 dBm

Cate: 25.APR 2024 17:45.03

Cate: 25.APR 2024 17.46:21

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

I3 I3
Spectrum ] Spectrum ]
Rof Loval 30.00 gem  Offset 545 08w RBW 500 kHz Rof Loval 30.00 cBm  OFSRE 545 0F = RBW 200 bz
p ALt 40 dB - SWT S0ms & YBW 2 MHz Mode auto Sweep p= ALt 40 dB - SWT S0ms & YBW 2 MHz Mode auto Sweep
SGL Count 100/100 SGL Count 1004100
1Pk Mar Pl Max
T ML) 5.24 dibm| | MLl 5.01 dim|
20 dem 2.6020000 GHZ 20 dam 2.6079000 GHz|
Oce By 353 MHz] Occ Bw 47452547453 MHz]
10 dem wa[1] . 17.92 divm| 10 d8m M2(1]n 19.90 dim|
T1 ; 2.5681900 G T 12 2.5680900 G
o ¥ " . T 2.5681900 GHz2| o ) P Gy 2 2.5680900 GHz
o o 1
-10 gBm r-') T T -10 B 1 % T
o ! !
01 20.763 derr T i
I .’ ) -30 g W
0. dan: S SRy o A e st G e T Ry T
~40 ¢am -4 g
50 gBm: 50 gem
-60 gBm’ 60 gem
CF 2.69799 GHz 1001 prs Spa 0 MHz CF 2.59299 GHz 1001 prs
Marker | Marker
Type | Ret | Tre | X-valun | y-value | Function | Function Result | Type | Rot | Tre | X-walup | y-value | Function | Function Result
ML 1 268 GHz 5.24 gBm ML 1 260798 Ghz 5 ™
TL 1 1.6% d8m Occ 8w 47,352647353 MHz TL 1 47, 452547453 MHZ
Tz 1 2.689 d8m Tz 1
Mz 1 -17.92 ¢8m Mz 1
M3 1 =20 38 dBm M3 1 2.61786 GHz

Cate: 25.APR 2024 17:45:33

Cate: 25.APR 2024 17.46.45

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

I3 I3
Spectrum ] = Spectrum ] =
Rof Loval 30.00 gem  Offset 545 08w RBW 500 kHz Rof Loval 30.00 Gem  Offset 545 08 = RBW WAz
p ALt 40 dB - SWT S0ms & YBW 2 MHz Mode aut p= ALt 40 dB - SWT S0ms & YBW 2 MHz Mode auto Sweep
SGL Count 100/100 SGL Count 1004100
1Pk Mar Pl Max
T LT} 4.0 dim| I ETEY] 160 dibm|
20 dem 20 dam 2.5706000 GHz|
Oce By Occ Bw 47 552447552 MHz]
M2[1] 10 d8m M2[1] 22.40 dim|
: 2.5680900 G M1 ) P ——
[P - 2.5680900 GHz2| o ¥ N 2.5682900 GHz
\ . ~10 dBm . .
t'; 20 dam 'T‘
Rt e, -30 dam
] )
- ettt i
-4 dam
50 gem
60 gem
CF 2.69799 GHz 1001 prs Spa 0 MHz CF 2.59299 GHz 1001 prs sp MHz
Marker | Marker |
Type | Ret | Tre | X-valun | y-value | Funetion | Function Result | Type | Rot | Tre | | y-value | Function | Function Result |
ML 1 2.5848 GHz 4.90 dBm ML 1 Ghz 1.60 g8
TL 1 2.5682136 GHz 1.34 d8m Occ 8w 47,552447552 MHz TL 1 Ghz Occ Bw 47,552447552 MHzZ
Tz 1 2.6167662 GHz 1.03 d8m Tz 1 Ghz -1.73 d8m
Mz 1 2,56005 Ghz -10.72 ¢8m Mz 1 2,56020 GHz -22.45 d8m
M3 1 2.61788 GHz =20.48 dBm M3 1 2.61796 GHz =23.95 dBm

Cate: 25.APR 2024 17:45:58

Cate: 25.APR 2024 17.47:11
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ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7011

DC_66A_n41A / 30KHz / 60MHz
MCH / DFT-Pi2BPSK / Outer_Full MCH / DFT-QPSK / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Loval 30.00 dem  OFset 545 0F w RBW 500 kA Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
S0ms & YBW 2 MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1004100
(@17 Max
T Mi1] 7.65 dibm| I Mi[1] 6.84 dim|
20 dom 2.607620 GHz 20 dam 2.507120 GHz|
Oce Bw 57662337662 MHz Wi Oce By 57.902097902 MHz|
10 dem — w;[’h Tz 17.35 dim| 10 d8m 71 v wu] 19,11 dim|
};,_Awwumw/\.hﬂ\ww» g 2.562870 GHz| o ¥ e e e e ey b N 2.562750 GHZ|
" : L 0 g8 / |
1
10 d | A | 10 -
10 dBm T M I‘
2 EE— + ‘\' : 20vBm=={01 -19.161 damek I
a T
30.8m L 20 dam — i _"I! -
A wufhespial A ) Jobera it y T Y TP
40 8 40 d8m
-50 ¢8m: e T T
60 gBm: 40 dom
-
GF 250790 GHz 1001 prs Span 120.0 MHz GF 2.60299 GHz 1001 pts sp MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 7.65 dam My 1 2.58712 Ghz .64 dam
T 1 4.06 dam Oce Bw 57662337662 MHZ T 1 Occ Bw 57.902087902 MHz
T2 1 2.621881 466 dam T2 1 2.622001 GHz 4.4t dBm
Mz 1 2.56207 Ghz -17.35 d&m Mz 1 2.56275 GHz -19.11 d&m
M2 1 2.,62311 GHz =16.50 d8m M2 1 2.62323 GHz =18 80 d8m

Cate: 25.APR 2024 17.47:42

MCH / CP-QPSK / Outer_Full MCH / CP-16QAM / Outer_Full

Cate: 25.APR 2024 17:47:27

s s
Spectrum ] Spectrum ]
Rof Loval 30.00 dem  OFset 545 0F w RBW 500 kA Rof Laval 30.00 cem DSt .45 08 = RBW 500 kHz
po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode autc Sweep po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 5.06 dim| T ETEY] 4.07 dbm|
20 dom 2.609410 GHz 20 dorm 2.504360 GHz]
Oce Bw 57662337662 MHz Oce By 57.782217782 MHz|
10 d8m : 19,40 dBm| 10 d8m ot M2[1] ) 21.23 dim|
o e I T 2.562990 GHz o - LY 2 2.562870 GHz|
0 . = 0 g8  — L
| !
-10 g . . v . -100 g H . .
u L
1 | b
3 " - L
o g LT pr——y SR T Ly L TN T Eer—
-40) dam -40) dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 250790 GHz 1001 prs Span 120.0 MHz GF 2.60299 GHz 1001 prs
Marker | Marker
Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result
My 1 5.06 dam My 1 %.53436 GHz 4.07 dBm
T 1 5 Oce Bw 7, T 1 2.564218 GHz 57.782217782 MHZ
T2 1 218 T2 1 2.622001 GHz
Mz 1 -19.40 Mz 1
M2 1 =18.21 M2 1 X 1

Cate: 25.APR 2024 17.48.08

MCH / CP-64QAM / Outer_Full MCH / CP-256QAM / Outer_Full

Cate: 25.APR 2024 17:47:54

I3 I3
Spectrum ] = Spectrum ] =
Rof Loval 30.00 gem  Offset 545 08w RBW 500 kHz Rof Loval 30.00 cBm  OFSRE 545 0F = RBW 200 bz
p ALt 40 dB - SWT S0ms & VBW 2 MHz p= ALt 40 dB - SWT S0ms & YBW 2 MHz Mode auto Sweep
SGL Count 100/100 SGL Count 1004100
1Pk Mar Pl Max
T ML) 3.70 dim| | MLl 2.14 dBm]
20 dem 2.594070 GHz| 20 dam 2.614210 GHz|
Oce By 57.762217782 MHz Occ Bw 57.762217782 MHz|
10 dem : M2[1] : 21.12 dBm 10 d8m M2(1] 22.41 dim|
T1 2.562870 GHz| 2.562990 GHz|
el ciend bt i sl el 2 2 o8 H i o
0 o v G
. . ~10 dBm . .
- S - -20 d8m
T«u.._ o
Lu -30 dam
hsrgbar b i dradgbishanl
40 g8
50 gem
60 gem
CF 2.69799 GHz 1001 prs Span 120.0 MHz CF 2.59299 GHz 1001 prs sp MHz
Marker | Marker |
Type | Ret | Tre | X-valun | y-value | Funetion | Function Result | Type | Rot | Tre | X-walup | y-value | Function | Function Result |
ML 1 2.59407 Ghz 3.70 dBm ML 1 16
TL 1 2.564099 GHz Occ 8w 57.782217782 MHz TL 1 Occ Bw 57.792217782 MHz
Tz 1 2621881 GHz Tz 1
Mz 1 2,56287 Ghz -21.12 ¢8m Mz 1 256295 GHz
M3 1 2.62311 GHz =21.71 cBm M3 1 2.62206 GHz

Cate: 25.APR 2024 17.48:31

Cate: 25.APR 2024 17:48:18
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

DC_66A_n41A / 30KHz / 70MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum = Spectrum ] =
Rof Loval 30.00 dem  OFset 545 0F w RBW 500 kA Rof Loval 73,45 dem  OFset 545 08 = RBW kHz
S0ms & YBW 2 MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1004100
@17k Max
T LT} 7.93 dbr| T ETEY] .08 dim|
2.607600 GHz 20 dam 2.610440 GHz]
Oge Bw 195604196 MHz| OccBw 64,195804 196 MHz|
11 10,06 dim| 0 dBm Az[1] 10,27 dim|
B o 130 GHz| . ;.LMWW«WM.JWU; 2.558130 GHz|
! | 104
T3 GE
| ! ~EE-dBm—01 15,529 dBnm ? T |
20 dam T i
Ko FORFRTRTID ST i i M Sl ] LI LI R
Ye0 dam 40 g8m
-50 ¢8m: e T T
60 gBm: 40 dom
-
GF 250790 GHz 1001 prs Span 140.0 MHz GF 2.60299 GHz 1001 pts sp MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 & 7.93 dam My 1 2.51844 Ghz .08 dam
T 1 2.60 dam Oce Bw 64, 195604196 MHZ T 1 Occ Bw 64, 195604196 MHZ
T2 1 3.58 dém T2 1
Mz 1 2.56813 Ghz -18.06 d&m Mz 1
M2 1 2.62463 GHz =18.05 d8m M2 1

Cate: 25.APR 2024 17:48:48

Cate: 25.APR 2024 17.49.04

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 30.00 dem  OFset 545 0F w RBW 500 kA Rof Laval 30.00 cem DSt .45 08 = RBW 500 kHz
po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode autc Sweep po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 3.07 dbm| I Mi[1] 3,48 dBm|
20 dom 2.616630 GHz 20 dorm
Oce Bw Oce By
10 d8m M2[1] 10 dBm M2[1] M1 -
. - . . . . ¥ 2.558130 GHz]
-10 g . . . .
20 dBm—p—
e -30 dam W)
. R LIS 2 I A e )
-401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 250790 GHz 1001 prs Span 140.0 MHz GF 2.60299 GHz 1001 prs
Marker | Marker
Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result
My 1 3.07 dam My 1 6225 Ghz 3.48 dam
T 1 0.25 dam Oce Bw 67.552447558 MHZ T 1 2.553284 GHz 1.4 d8m 67.552447552 MHZ
T2 1 1.73 dém T2 1 2.826838 GHz 142 dBm
Mz 1 -20.32 d8m Mz 1 5813 GHz -19.33 d8m
M2 1 =22.93 dBm M2 1 2.62813 GHz =21.72 dBm

Cate: 25.APR 2024 17:43:16

Cate: 25.APR 2024 17.49.28

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

Cate: 25.APR 2024 17:43:41

Cate: 25.APR 2024 17.49.54

I3 I3
Spectrum ] = Spectrum ] =
Rof Loval 30.00 gem  Offset 545 08w RBW 500 kHz Rof Loval 30.00 cBm  OFSRE 545 0F = RBW 200 bz
p ALt 40 dB - SWT S0ms & YBW 2 MHz Mode aut p= ALt 40 dB - SWT S0ms & YBW 2 MHz Mode auto Sweep
SGL Count 100/100 SGL Count 1004100
1Pk Mar Pl Max
T ML) .10 dBm| T ML) “0.21 dBm)|
20 dem 20 dam 2.601000 GHz|
Oce By Occ Bw 67.412587413 MHz|
10 dem M2[1] 10 d&m M2[1] 22.53 dBm|
2 M1 2.558130 GHz|
o an Y WPIPRITR. 0 gn x F:
0 a8 b LA o e e el Wy
-10 ¢Bm . . l .
.20 d8m I -
_ e 1
g et " I N
e = i e
~40 ¢am
50 gBm: 50 gem
-60 gBm’ 60 gem
CF 2.69799 GHz 1001 prs Span 140.0 MHz CF 2.59299 GHz 1001 prs sp MHz
Marker | Marker |
Type | Ret | Tre | X-valun | y-value | Function | Function Result | Type | Rot | Tre | X-walup | y-value | Function | Function Result |
ML 1 260082 Ghz 3.10 dBm ML 1 26018 Ghz -0.21 g8
TL 1 -0.4% d8m Occ 8w 67,552447552 MHz TL 1 -2 m Occ Bw 67, 412567413 MHZ
Tz 1 2.626836 0.52 dém Tz 1 -2.64 d8m
Mz 1 2,56795 Ghz -22.47 dBm Mz 1 2,56013 GHz -22.53 ¢Bm
M3 1 2.62798 GHz =22.28 dBm M3 1 2.62788 GHz =22.63 dBm
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

DC_66A_n41A / 30KHz / 80MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum = Spectrum ] =
Rof Loval 30.00 0em  OFset 845 08 = RBW 1 MMz Rof Loval 73,45 0em  OFset 5.45 08w RBW 1§ WAz
S0ms & YBW 2MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 2 MH:z Mode suto Sweep
SGL Count 1004100
(@17 Max
T LT} 9.85 dbm)| T ETEY] B.04 dBm|
20 dom 2.612170 GHz 20 dam 2.596510 GHz|
OcgRw 76803116883 MHz " Oce By 76803116883 MHz|
10 dBm - 2| 14.57 dim)| 0 dBm -zl I 17.0:0 |
ot Ma/\r-..wt-‘\vwa-uvw-—‘JMﬂ’"-‘“m-, 670 GHz| o S = 2552850 GHZ|
-10 g8 ..:'I ! ke | 10
20 dam—|- 1 1 1 zadam T T
. 30 dgm: e et
ot T T v =
40 g8 40 d8m
-50 ¢8m: e T T
60 gBm: 40 dom
-
GF 250790 GHz 1001 prs Spa 0 MHz GF 2.60299 GHz 1001 pts
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 .85 dam My 1 1 .04 dam
T 1 4.94 dam Oce Bw 76,893116883 MHZ T 1 Occ Bw 76,8931
T2 1 X 484 dam T2 1 2.431352
Mz 1 2.55267 Ghz -14.57 d8m Mz 1 2.56203 GHz
M2 1 2,63318 GHz =16.01 d8m M2 1 2,63295 GHz

Cate: 25.APR 2024 17:50:10

Cate: 25.APR 2024 17:50.26

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

Marker

I3 I3
Spectrum ] Spectrum ]
Rof Loval 30.00 02m  Offset 545 08 e RBW 1 MHz Rof Loval 30.00 02m  Ofset 5.45 02 = RBW 1 MAz
p ALt 40 dB - SWT S0ms & YBW 2MH: Mode suto Sweep p= ALt 40 dB - SWT S0ms & YBW 2 MH:z Mode suto Sweep
SGL Count 100/100 S5L Count 100/100
1Pk Max Bk Max
T Mi1] 6.04 dBm| I Mi[1] .39 dim|
20 dam 2.604500 GHz| =0 dam 2.600010 GHz|
Oce B 2477522 MHZ Occ Bw 77.362637363 MHZ
10 dem L1mz[1] r 19.02 dim| 10 d8m 1] I 10,00 dhm|
e e s i il et —\'\_..,_.‘»\M.-_—n.\.: 2.552510 GHz| NPT SRR S R e e 2.552830 GHz|
0l f t 0 cil
| 1
-10 dBm . ++ . -10 B . L .
Y Y
# D1 -19. e |. T ~2frdem—01 T
3 I e B i
-40 dBm -40 dam
50 gBm: 50 gem
-60 gBm’ 60 gem
CF 2.50799 GHz 1001 pts Spa 0 MHZ CF 759299 GHz 1001 pts

Marker

Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result
ML 1 6.04 2Bm ML 1 G .36 dom
TL 1 175 Occ Bw 77.522477522 MHz TL 1 77.362631363 MHZ
Tz 1 308 Tz 1
tz 1 -19.82 tz 1
M2 1 =17.59 d M2 1

Cate: 25.APR 2024 17:50:38

Cate: 25.APR 2024 17:50:51

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Loval 30.00 0em  OFset 845 08 = RBW 1 MMz Rof Loval 30.00 gem  OFset 5.45 08w RBW & MHz
po ALt 40 dB - SWT S0ms & YBW 2MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 2 MH:z Mode suto Sweep
SGL Count 1007100 SGL Count 1004100
TPk Mar P Mar
T LT} +.93 dBm| T ETEY] 2.83 dbm)|
20 dom 2.574450 GHz 20 dorm 2.629750 GHz]
Oce Bw 77.522477522 MHz Oce By 77.522477522 MHz|
10 d8m - : mzl1] 10,04 dBm| 10 d8m M2[1] 19.61 dBm|
. ?/\__,_ﬂqﬁ,ﬂ‘,{‘,_.ﬂ,\hm”_h.\_ e e e 2.552670 GHz| . £ . " s o 2.552830 GHZ|
0 ' 0 g8 5
-10 g . . -100 g 1 . .
<20 g8m .
D1 -23.172 dérr
- i 20 dam | L
A v el e P ST [ TR SRR TR ——
-4 dam -4 dam
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 250790 GHz 1001 prs Spa 0 MHz GF 2.60299 GHz 1001 prs sp MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 2.57445 Ghz My 1 2.62975 Ghz 2.63 dam
T 1 Oce Bw 77.522477528 MHZ T 1 Ghz m Occ Bw 77.522477522 MHZ
T2 1 831831 Ghz 314 d&m T2 1 Ghz -1.40 d&m
Mz 1 2.55267 Ghz -18.04 dam Mz 1 2.56203 GHz ~19.61 d8m
M2 1 2.63347 GHz 1835 d8m M2 1 2.63347 GHz =21.87 dBm

Cate: 25.APR 2024 17:51:04

Cate: 25.APR 2024 17:51:18
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ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7011

DC_66A_n41A / 30KHz / 90MHz

MCH / DFT-Pi2BPSK / Outer_Full MCH / DFT-QPSK / Outer_Full

3 3
Spectrum ] = Spectrum ] =

Rof Laval 73.45 dém  Offset 3.45 02 = RBW @ MH7

Rof Leval 30.00 dém  Offset 5.45 02 = RBW 1 MHz

S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1004100
[@1F) Max
T LT} 9.10 dBm| I ETEY] B.10 dBm)|
20 dom 2.614390 GHz 20 dam 2.617010 GHz]
86493506494 MHz Oce By 86673326673 MHzZ|
10 dBm - 12,22 dim)| 10 gBm 121 P 2 16.00 dim|
R e L= 2.547810 GHz] - s ey 2.547630 GHz|
o an . I
: | 1
-10 gBm f— * - - d ™ LE
20 dam—f 1 20 dam—i" F T Yl__ T
[ | . ‘
30 gam =
L v e e = v e g Bk SRR T Y
40 g8 40 d8m
-50 ¢8m: e T T
60 gBm: 40 dom
-
GF 250790 GHz 1001 prs Span 180.0 MHz GF 2.60299 GHz 1001 pts sp MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 2.61430 Ghz .10 dam My 1 1 .10 dam
T 1 2.549474 Ghz 4.08 dam Oce Bw B6, 493506494 MHZ T 1 Occ Bw B6,673326673 MHZ
T2 1 35067 Ghz 3.47 dém T2 1
Mz 1 2.54701 Ghz -13.32 d8m Mz 1
M2 1 2.63763 GHz =15.26 dBm M2 1 X
Cate: 25.APR 2024 17:51:34 Cate: 25.APR 2024 17:51:51
MCH / CP-QPSK / Outer_Full MCH / CP-16QAM / Outer_Full
s s
Spectrum ] Spectrum ]
Rof Loval 30.00 0em  OFset 845 08 = RBW 1 MMz Rof Loval 30.00 gem  OFset 5.45 08w RBW & MHz
po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1007100 SGL Count 1004100
TPk Mar P Mar
T Mi[1] 5.83 dBm| T ML)
20 dom 2.624100 GHz 20 dorm 2.634530 GHz]
Oce Bw 87.212787213 MHz Oce By 87.212787213 MHz]
10 dam Mz[1] ML . 16.5% divm| 10 d8m 19,47 divm|
T e e 2.547810 GHz 2.547810 GHZ]
o S |
-10 dBm: . . -10 dim . o .
" h
[
..J LN L
L LT | ] ot
-401 dBm
-50 gem
40 gem
GF 250790 GHz 1001 prs Span 180.0 MHz GF 2.60299 GHz 1001 prs
Marker | Marker
Type | Ret | Tre | ¥-valua | Function | Function Result | Type | Rot | Tre | X-walup | y-value | Function | Function Result
My 1 5.63 dam My 1 2.63453 Ghz .13 dam
T 1 1.47 d8m Oce Bw 87212767213 MHZ T 1 43474 GHz 1.75 dam 87212767213 MHz
T2 1 1.85 dam T2 1 2.836688 GHz 1.77 dém
Mz 1 -16.55 d&m Mz 1 1 Ghz -19.42 dam
M2 1 =20.05 d8m M2 1 2,63838 GHz =18.06 d8m
Cate: 25.APR 2024 17:52.03 Cate: 25.APR 2024 17:5216

MCH / CP-64QAM / Outer_Full MCH / CP-256QAM / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Loval 30.00 0em  OFset 845 08 = RBW 1 MMz Rof Laval 30.00 cem D=6t .45 02 = RBW 1§ Wz
po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 4.85 dim| I Mi[1] 3.39 dim)|
20 dom 2.616010 GHz 20 dorm 2.624460 GHz]
Oce Bw 87.212787213 MHz Oce By 87.392607393 MHz|
10 d8m M2l 19.65 dBm| 10 d8m M2[1] 21,19 dim|
| o it 2.547450 GHzl 5 Y 12 2.547810 GHz]
0 i 0 a8 ra ||
-10 dBm T -10 dBm: J T 'I T
jye
Sl dAm—t £ -20 dBm - f]'
o -30 dam — -
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 250790 GHz 1001 prs Span 180.0 MHz GF 2.60299 GHz 1001 prs sp MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 2.51601 Ghz 4.85 dom My 1 752448 Ghr 3.3 dam
T 1 2.543474 Ghz Oce Bw 87212767213 MHZ T 1 Occ Bw B7.392607393 MHz
T2 1 2.836688 Ghz 151 dém T2 1 0.68 dam
Mz 1 2.54745 Ghz -19.65 d&m Mz 1 ¥ -21.19 d&m
M2 1 2.,63883 GHz =20.14 dBm M2 1 2,63838 GHz =20.44 dBm
Cate: 25.APR 2024 17:52229 Cate: 25.APR 2024 17.5243
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

DC_66A_n41A / 30KHz / 100MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum o Spectrum ] o
Rof Loval 30.00 0em  OFset 845 08 = RBW 1 MMz Rof Loval 73,45 0em  OFset 5.45 08w RBW 1§ WAz
po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1007100 SGL Count 100/100
1Pk Max @ 1Pk Max
T LT} B.28 dBm)| T ETEY] 7.35 dbrm|
20 dom 2.616770 GHz 20 dam 2.636150 GHz]
Ocp Py 3696304 MHz| Oce By 96.303696304 MHz|
10 dBm T w;{ 1 T2 15,54 dim| 0 dBm AZ[1] 2 10,40 dim|
T MMnM‘MMA.-Hvi\meHMi 2.542790 GHz] - e uilihat Rt | 2.542590 GHz|
- | ] » n
-10 g8 A_%. ! ;.?s | 10 T
R0l -17.72 =z
' Lo 'I .
i 0 gam
N b s
40 g8 40 d8m
-50 ¢8m: e T T
60 gBm: 40 dom
-
GF 250790 GHz 1001 prs Span 200.0 MHz GF 2.60299 GHz 1001 pts Span 200.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 2.51677 Ghz .26 dam My 1 2.63615 Ghz 7.35 dam
T 1 2.544438 Ghz 3.45 dam Oce Bw 96, 303686304 MHZ T 1 2.544438 GHz E Occ Bw 96, 30366304 MHZ
T2 1 2.840742 Ghz T2 1 2.840742 GHz 5.13 dém
Mz 1 2.54275 Ghz 8m Mz 1 2.54258 GHz -18.45 d&m
M2 1 2.64230 GHz aBm M2 1 2.642506 GHz =17 .06 d8m

Cate: 25.AFR 2024 17:5258

Cate: 25.APR 2024 17.53.16

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 30.00 0em  OFset 845 08 = RBW 1 MMz Rof Laval 30.00 cem D=6t .45 02 = RBW 1§ Wz
po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 5.08 dim| I Mi[1] 4.7 dibm|
20 dom 2.611570 GHz 20 dorm 2.621760 GHz]
Oce Bw 2697303 MHz| Oce By 97.302697303 MHz|
10 d8m sap(1] 10,15 dBm| 10 d8m M2[1}h1 17.71 dBm|
e S B L. 5 2.5425090 GHz . T T 2.542790 GHZ]
o 1 o 1
~10 g8 - l - ~10 dBm l 1 = 1
.20 cam—y ¥ e JI, T
0@ | 0icd S,
B ] LS . e
-4 dam -40) dam
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 250790 GHz 1001 prs Span 200.0 MHz GF 2.60299 GHz 1001 prs pan 700.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 2.61157 Ghz 5.08 dam My 1 782176 Ghr 4.07 dBm
T 1 2.50 dam Oce Bw 97,302687303 MHZ T 1 2.544438 GHz m 97,302687303 MHZ
T2 1 2 56 dam T2 1 28417 1.31 dém
Mz 1 -18.15 d&m Mz 1 4275 GHz -17.71 d8m
M2 1 =19.32 d8m M2 1 2.64336 GHz =17 BB dBm

Cate: 25.APR 2024 17:53.29

Cate: 25.APR 2024 17:53.41

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Loval 30.00 0em  OFset 845 08 = RBW 1 MMz Rof Laval 30.00 cem D=6t .45 02 = RBW 1§ Wz
po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 4.47 dbm| T ETEY] 2.10 dBm|
20 dom 2.621960 GHz 20 dorm 2.604100 GHz]
Oce Bw 2697308 MHz| Oce By 97.302697303 MHz|
10 d8m M2[ 1}y : 20,66 dBm) 10 d8m M2[1] 21.79 dim|
7 B B —
— R e ey 2.542590 GHz| - 1 ' 2.542500 GHz|
o 1 PN T o -
1
. . -100 g . T .
Ma M
-- -20 d8m -
i . T
01 T
L AR ;30 dém "
yrrvre ; o s ]
-4 g8
-50 gem
40 gem
GF 250790 GHz 1001 prs Span 200.0 MHz GF 2.60299 GHz 1001 prs Span 200.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 2.62198 Ghz 4.47 dom My 1 2.80416 GHz
T 1 2.544438 Ghz 0.94 dam Oce Bw 97,302687303 MHZ T 1 2.544438 GHz Occ Bw 97,302687303 MHZ
T2 1 2841741 Ghz 2.02 dam T2 1 28417 -0.05 dam
Mz 1 2.54255 Ghz -20.66 d&m Mz 1 2.54258 GHz -21.79 d&m
M2 1 2.64350 Gz =21.00 d8m M2 1 2.64336 GHz =20.72 dBm
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7011

5. Conducted Band Edges
5.1. Test Plots

DC_66A_n41A / 30KHz / 20MHz

LCH / DFT-Pi2BPSK_Edge_1RB_Left

HCH / DFT-Pi2BPSK_Edge_1RB_Right

Spectrum ]

Ref Lavel 32.00 cBm Mode Auto Sweeg

SGL Count 200,200

Offset 15.44 dB

Spectrum ]

Ref Level 32.00 cem Mode Auto Sweeg

SGL Count 200,200

Offset 15.44 dB

(@1 AugPwr (@1 fugPwr
etk Tap ¥ LR T o TAES T
Line _§PURIOUS_LINE_ABS ine _PPURTOUS_LINE_ABS PARS
20 gam el
10 déim = 104 -
0.6 Illi 0 dim - ” -
-10 gam: o |
i ]L -20 gBm . -
L5 LINE_LRS TR { [
-30 d8m
30 dam 4 v | | -
| 40 cam—rf)
-4 ", T ,Jnl | ~ R
-, p— 50 dBm
-0 dBm
-£0 dam
60 gBm T T
Btart 2665 GHz 5005 pis Stop 2,715 GHz
Stort 2.471 GHz 3004 pts Stop 2.521 Gz | Spurious Emissions )
‘Bpurious Emisslons Range up | RBW | Fraguency | __Powarabs | I
Range low | Rangeup | RAW | Fraquency | Powerabs | ALlmit | 2680 GHz 100.000 kHz 2 BEEAN GHz 1 dRm
2,471 GHz 2.490 GHz 2_4BE04 GHZ 35,34 dBm - di 2691 GHz 100.000 kHz 2.68000 GHZ
2,480 GHz 2.485 GHz 245430 GHz 2 B85 GHz 2 65107 GHz
2,435 GHz 2,486 Gz 100,000 kHz 245800 GHZ x X 2,695 GHz 2.710 GHz 2.70169 GHz
2.496 GHz 2.521 GHz 100.000 kHz 2.45694 GHz 12.74 dBm =17.26 dB 2.710 GHz 2.718 GHz 2.71028 GHz

Cate: 25.AFR 2024 17:54:30

Cate: 25.APR 2024 17.55.45

LCH / DFT-Pi2BPSK / Outer_Full

HCH / DFT-Pi2BPSK / Outer_Full

Spectrum ]

Ref Lavel 32.00 cBm Mode Auto Sweeg

SGL Count 300,300

Offset 15.44 dB

Spectrum ]

Ref Level 32.00 cem Mode Auto Sweeg

SGL Count 300,300

Offset 15.44 dB

(@1 AugPwr (@1 fugPwr
Ttk TR T PRSI TR 2 T
Line _§PURIOUS_LINE_ABS paks ) PURTOUE_|INE_ABS.
20 gam 20
10 d8m 10 ¢
0.6 0 dim — -
MNWMWMWHI [rene sty o=
-10 gam: o
[ l -20 gBm . -
LIS _LINE_&RS, { ! I
30 8 I | -30 d8m o
30 dam
: = / u ey )
5 -4 o8
ey Y My
e -50 dem
-0 dBm
-£0 dam
-60 gBm - -
Btart 2665 GHz 5 Stop 2,715 GHz
Btart 2471 GHz Anod pts Btop 2.521 GHz ‘Spurious Emissions T
‘Bpurious Emisslons Range Low | Rangeup | RBW | Fraguency | __Powarabs | I
Range low | Rangeup | RAW | Frequency | Powerabs | ALlmit | 2.8 2680 GHz 100.000 kHz 2 BEZE0 GHZ
2,471 GHz 2.490 GHz 000 MHz 2.4BB25 GHz -31.94 dBm 2. 2691 GHz 500.000 kHz 2.68001 GHz
2,480 GHz 2.485 GHz a0 MHz 245489 GHz .72 dém 2.891 GHz 2 B85 GHz 265103 GHz
2,435 GHz 2,486 Gz 200,000 kHz 245800 GHZ -25.61 dbm 2,695 GHz 2.710 GHz 266741 GHz
2.496 GHz 2.521 GHz 100.000 kHz 2.51414 GHz =2.58 dBm 2,710 GHz 2.718 Ghz 2.71120 GHz =34.27 dBm

Cate: 25.APR 2024 17:54:49

Cate: 25.APR 2024 17.56:.01

LCH / DFT-QPSK_Edge_1RB_Left

HCH / DFT-QPSK_Edge_1RB_Right

Spectrum ]

Spectrum ]

Ref Lavel 32.00 cBm  Offset 15.44 dB Mode Auto Sweep Ref Level 32.00 cém Offset 15.44 dB Mode Auto Sweep
SGL Count 200,200 S5L Count 200,200
(@1 AugPwr (@1 fugPwr
etk Tap ¥ PRSI TR 2 TAES T
Line _FPURIOUS_LINE_ABS paks i _FPURTOUS_LINE_ABS paks
20 gam
10 dBm l’ 10 ¢ »
o Ili - . ” .
-10 gam: ‘I 1‘ o f
5_LINE_£BS \ r
Z I .
30 dam 3 JI B
5
| ‘ll -40 g8l ,
40 U T I||L | ) v
W -50 d&m
-0 dBm
-£0 dam
-60 gBm - -
Btart 2665 GHz 5005 pis Stop 2,715 GHz
Btart 2471 GHz Anod pts Btop 2.521 GHz ‘Spurious Emissions T
Bpurious Emissions Range Up RBW | Froquency | Powerabs | sumit |
Range low | Rangeup | Frequency | Powerabs | 2680 GHz 100.000 kHz 2 BEEA6 GHZ
2,471 GHz 2.490 GHz 247858 GHz -35.44 dBm 2691 GHz 100.000 kHz 2.68003 GHz
2,480 GHz 2.485 GHz 2 45481 GHz -30.23 dBm 2.891 GHz 2 B85 GHz MHz 265110 GHz
2,435 GHz 2,486 Gz 245597 GHEZ -27.71 dbm 2,695 GHz 2.710 GHz 2 65894 GHZ
2.496 GHz 2.521 GHz 100.000 kHz 2.45714 GHz 12,12 dBm 2,710 GHz 2.718 GHz 2.71121 GHz
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FCC RF Test Report

19/ 40

LML-R-TCC-201 V1.

5




